YEIT HIER
g3 %
AHITTE [aFg q91ed
S =y

STeett sragarer faveT

C):":lh-. aﬁé
I »%&.fguéﬁ e SER] AT
L. Y o T
g *@:{e e forera=1 Freera wreea
L A D Tl
I s YIH 9ZF GeerreTd fAfa 1099, 03 3%
QU HERIHT A9 ARAATEH AN A Fediad  HieamEes @iy T o

AUPI AT WTeaml 20ATs O AR TRUH @ | TSgE AT, T, AT a1 w4t
A TR 9ZF g fHiEe 9y @A e v Afawro gw 93 oene zat gwo o
RO OS% F FR HFN YHIY G TAT  ATGVTE 79 FHATAEE 9T 7 AT & Q000
T 79 geqaraal qidE gET sTEEe gikE 19 |fEaE (9% @ f&9 e 9300
ot o el i e aeg ¥ e far fTAE 200 TR TwATS wF TAT A7 A giatan
QUTEId 9T 9 TRATE 99 @led d1dT 99 SRR Sl qad e e A
QAT JeRITeT 0T 3 |

A A FIHET faa?or l S AT ‘ I FH Fiae
- _ 1 A - 2 S =

/0% 093 | AEY feEive 49900 7 41 IF AFETHI TEET GI9T B AGT
wIE ST ! AETTA=E AW TEehl 7T @A A

' 1 | 343040%000000 7 (Fed SeaaTTF FrATAA

f J FIZ 30004509 AT TFH TET I0H b

\ . - A7 991 79 99 @ 1§30 BF A9 dafaw
- . T I TE SATA T4 T97 9 99 3, | Z}
SLANT Y&1% 4134
ﬁig‘fﬁ(a qqi?é l'g-‘ ra
e 7l Specification AHITA® [Aid HAIeT #£1 www.mosd.p2.gov.np ¥ 79 J=areal A

www.sirahahospital.gov.np az download v+ af#d 3 VAR
£ T
s :




Ane
. :"
'\.h.

r‘:‘ Q’t

pecs
R

| %’b‘ Oz, A~ zg
p-, “' Tedmat <¢\
%ﬂ?“ = \’"f
Siraha District Hospital

Siraha, Nepal

Technical specification of RO Water Treatment Plant

S.N.

Purchaser’s Specifications

Bidder’s Remarks

RO Water Treatment Plant

Manufacturer

Brand

Type / Model

Country of Origin

Description of function

RO Water treatment is process that improves the quality of water
to make it more acceptable for a specific end-use by RO process.

Technical Specifications

et

Operating system:

Mode of operating: Fully automated

Feed flow rate: approx. 1000 LPH

Avg, Permeate flow rate: 1000 LPH

Max. Permeate flow rate: 1000 LPH

N

Filters

Dual media Filter:

wipNale oo NN

It should be vertical type and diameter 1.5 ft. approx. and
Height 5.5 ft. approx.

Working Pressure: 1 to 3.5 Kg/Cm2

Normal Flow: 3m3/Hr.

Material; Stainless Steel

Back wash Frequency: 8HR.

Media: Anthracite sand, gravel and pebbles

Activated Carbon Filter

w0 oo o

It should be vertical type and diameter 1.5 Ft. approx. and
Height 5.5 Ft. approx.

Working Pressure: 1 to 3.5 Kg/Cm?2

Normal Flow: 3m3/Hr.

Material: Stainless Steel

Back wash Frequency: 8HR.

Media: Sylex & Carbon

Water Softener Filter

QO™ oo o

It should be vertical type and dlametpr 1.5 Ft. approx. and
Height 5.5 Ft. approx.

Working Pressure: 1 to 3.5 Kg/Cm?2

e

G

3




Normal Flow: 3m3/Hr.

Material: Stainless Steel

Back wash Frequency: 8HR

Media: Sylex & Softener resin

RO System:

Capacity; 1000L/Hr

Operating pressure: 150-200 PSI

nlo|e(N=o ale
w

Pressure Pump and pipe and fitting should be made from
stainless steel

-9

Number of membrane: 4 numbers and made from TFC-
Polyamide. -

Module type: Spiral wound

Piping MOC: UPVC

Electrical control panel: 1No.

o | N o

Pretreatment : 5 micron cartridge filter

Material: TDS meter, flow meter, pressure Gauges

UV system: Should be made from 304 SS

F ol el

Limiting Conditions for RO feed water: RO should support
minimum turbidity: <58 NTU
Fluoride<1 .

SDI <5
Free chlorine: Nil
COD <10

BOD <5

Iron <0.3

2.4

Water quality:
treated water of the following parameters would be available
after RO permeate

Appearance: Crystal clear

Total Hardness: 30-100 PPM

Total dissolved solids: 50-200 PPM

High Pressure Pump

Pump and Feed Pump: Should be made from 304 SS and feed
pump capacity 1000 L

Type: Vertical multistage centrifugal pump

Rating: 2 HP

Max. Pressure: 12kg/cm?2

Ultraviolet disinfection system

Fluorescent tube type

Working flow: 1000 — 1200 LPH

MOQC: S8 - 304

Radiation frequency : 250 — 255 manometer

Accessories, Spare Parts and Consumables

All standard accessories/consumables/parts required for the
proper operation of the above item shall be included in the offer.

User Training

M\M vwﬂmw %

g (e
' W%ﬂ



4.1 The Supplier shall conduct user training for this equipment to ' g
enable operators to use the equipment properly. The training '
shall include the use of all operational functions of the
equipment, as well as routine checks and maintenance expected

by users.

5 Warranty

5.1 Comprehensive warranty of 1 year after acceptance. Warranty
letter must be submitted.

6. Standards and Safety Requirements

6.1 Must submit ISO 9001 or ISO 13485:2003/AC: 2007 or CE Certified
certificate

7 Installation and Commissioning

74 The bidder must arrange for the equipment to be installed and
commissioned by certified or qualified personnel; any
prerequisites for installation to be communicated to the
purchaser in advance, in detail.

8 Documentation
8.1 Product browser must be submitted
8.2 User (Operating) manual in English
83 Service (Technical / Maintenance) manual in English
9 Authorization letter of the product for Nepal must be submitted
Note:
Bidder must completely fill the Technical Specification Form (TSE). Only Yes/no/all complies should
not be written. Page number in the catalogue of all the required parameters must be clearly ‘[y
mentioned and highlighted. Failure in doing so may lead to rejection of bid.
Qotr - % 2
Nl ¥ gzl A28
E‘Y/- S\I\MA L‘ v P\ . &;om




4.1 The Supplier shall conduct user training for this equipment to ' g
enable operators to use the equipment properly. The training '
shall include the use of all operational functions of the
equipment, as well as routine checks and maintenance expected

by users.

5 Warranty

5.1 Comprehensive warranty of 1 year after acceptance. Warranty
letter must be submitted.

6. Standards and Safety Requirements

6.1 Must submit ISO 9001 or ISO 13485:2003/AC: 2007 or CE Certified
certificate

7 Installation and Commissioning

74 The bidder must arrange for the equipment to be installed and
commissioned by certified or qualified personnel; any
prerequisites for installation to be communicated to the
purchaser in advance, in detail.

8 Documentation
8.1 Product browser must be submitted
8.2 User (Operating) manual in English
83 Service (Technical / Maintenance) manual in English
9 Authorization letter of the product for Nepal must be submitted
Note:
Bidder must completely fill the Technical Specification Form (TSE). Only Yes/no/all complies should
not be written. Page number in the catalogue of all the required parameters must be clearly ‘[y
mentioned and highlighted. Failure in doing so may lead to rejection of bid.
Qotr - % 2
Nl ¥ gzl A28
E‘Y/- S\I\MA L‘ v P\ . &;om




